



**G1169.01-113-11-R0
ACOUSTICAL PERFORMANCE TEST REPORT
ASTM E90**

Rendered to:

HILTI CORPORATION

SERIES/MODEL: CF-I XTW WD

TYPE: Aerosol Foam Sealant

Summary of Test Results				
Data File No.	Wall Description (Nominal Dimensions)	STC	Rw	OITC
G1169.01	Base wall	60*	60*	48*
G1169.01A	Base wall with 1/2" wide by 96" high vertical open gap	27*	28*	29*
G1169.01B	Base wall with 1/2" wide by 96" high gap filled with one bead of CF-I XTW WD aerosol foam sealant on both sides of wall, cured 24 hours	56*	56*	46*

***Note:** An STC, Rw, or OITC rating cannot be applied directly to sealant.

Reference should be made to Intertek-ATI Report No. G1169.01-113-11 for complete test specimen description. This page alone is not a complete report. Flanking limit tests and reference specimen tests are available upon request.